Mu-24

@Wer

Bhit Rie B IR A5 4 BIHE R

106.30 F27E R BRAR, MEBLEHEESBMAE, RER
%M%ﬂ?ﬁo BEARBARAIMMISE, REAUIKIS

SITEED| FREME.,

107. 5% B/ E2xbmmib 5318 4 B T 1L 2

108 REBEREEHBBEE T, HEHI/NEIE, 7
BN SAEMAEHEILREBEREE,

109.4n Bl etk i HIE B3 Iask £, FIBM, EMmEs (8
fis ) IRHPE A ANIZ Wa

MO ELEHRBAEN, EEENILMCRBREELNE
1.5mmBYERIIL, EEBA2XOMmMIZHHS HE E

1 EESEE P EREHS F, HRAMNFEHET.SmmAY
LAz, FHR2X5MmMEEHIS BEEE

1B REAm, BRERE(FEERE,

2%1%%%%1%%5%%%&&1 700~1800 RPM,
BRRVRITEGEHRSIREABRBHZD.

4!11].—;:3%%47&']:@ IEEFIERELE,

R EEZE RN

1ERCHERRTEME T EFE R, TAEBE F M
17 = RATIAR

QIETFRARM, RERBHABRHHEBEE AR
ffo

3 AN L UEERAAE A T Raptor Titan 50, EMBIBREHT
om b D B Tk, ﬁ1|"1?|%5$;%@#’fﬁ£’<ﬁ§¢t*“*‘ﬁﬂﬂi#
B 2B e 2 B E ERIBS0E FHi& £, R
BRBEZOEFEELEEIE,

AEIRIRSRAE IR ETAE, TEMIEHAIRESRET
R RAT SR

LEMEMERMANSHES, ETEHFNRE
m%fﬁ?&%ﬁzlﬁﬁ#ﬁﬂ’lﬂ—*ﬁﬁ%ﬂié’“, &D%‘“‘ﬁé‘iﬁjﬁﬁ
R DRI, FHEERBRCBERYELGETEMH
B A HIE

HEEABAKMLAREEDR, BS—BEERFERBXE
ET, BEUER.

MEMO

@‘I’Iﬁn_der

apakTepucTtuku (Specifications)
[nuHa (Length): 1630mm (64 1/8” )
LWnpuHa (Width): 680mm (26 3/4” )
Bbicota (Height): 343mm (13.5” )

No.3881

Bec (Weight): 5160g (11.4 Ib)

.

Warranty

This kit is guaranteed to be free from defects in material and workmanship at the date of purchase.
It does not cover any damage caused by use or modification. The warranty does not extend
beyond the product itself and is limited only to the original cost of the kit. By the act of building this
user-assembled kit, the user accepts all resulting in liability for damage caused by the final
product. If the buyer is not prepared to accept this liability, it can be returned new and unused to
the place of purchase for a refund.

Notice: Adult Supervision Required

This is not a toy. Assembly and flying of this product requires adult supervision.

Read through this book completely and become familiar with the assembly and flight of this Mu-24.
Inspect all parts for completeness and damage. Browse www.thundertiger.com for customer
service if you encounter any problems.

JK6128



) Thunder

INTRODUCTION Tiger

Congratulations on the purchase of our finest scale heli fuselage to date. This famous Mu-24 fits Thunder Tiger Raptor
Titan 50, the light fuselage comes factory pre-painted with all necessary hardware. It is very easy to assemble and only
takes you few hours of enjoyable installation to put this scale body on your helicopter. This replica Mu-24 is just like a real
thing, hovering this Mu-24 will definitely make you stand out at the flying field.

PRE-ASSEMBLY NOTES

Before beginning the assembly read the instructions thoroughly to give an understanding of the sequence of steps and a
general awareness of the recommended assembly procedures.

By following these instructions carefully and referring to the corresponding pictures, the assembly of your model will be
both enjoyable and rewarding. The result will be a well built, easy to assemble scale model, which you will be proud to
display.

This Mu-24 is designed for intermediate to advanced pilots, and this manual assumes a basic knowledge of R/C model
construction.

BEFORE YOUR ASSEMBLY

1. Before you start to assemble this fuselage on your helicopter, we suggest you to first fine tune your helicopter in the air.

2. Double-check all screws, then secure all screws with Loctite .

3. The instruction manual is written for Raptor 50 Titan, if user should choose to install it on other branded helicopters, we
would suggest you to study the manual thoroughly and see how it installed on a Raptor 50 Titan.

Before you begin, check the entire contents of your kit against the parts list and photos to make sure that no parts are
missing or damaged. This will also help you to become familiar with each component of your model. If you find that any of
the parts are either missing or damaged, please contact your local Thunder Tiger authorized distributors for replacements.
Neither your dealer nor Thunder Tiger authorized distributor can accept kits for return if construction has begun.

Trial fit each part before gluing itin place. Make sure you are using the correct part and that it fits well before assembling.

TABLE OF CONTENTS
/Introduction .................................................................................................................................................... 2\

Recommended TOOIS & Mat@rials. . ......c.iii ettt e e n s 8
L= I o TU 1Y = A0 = o PP 8
L= L T =N g T PP 4-5
L= T O =T o I PP 6
N1 41 o PP 7-25
Test FIIght & TEMPIAtE . ceen i ettt e 25
Lo v = PPN 26-27

) Thunder
loer

Mu-24

RENOMmEREEFIM2MR B, HiSEE & E N HIZEE#EEE
t, Z2RBERIEEZBEAM., X HIKEEETIH#EST
H, #5:E#ETie 34T £, SAehREEREES2mm,

58 F—YEEEMEMHKE, EEFIEREE, BT
AUX 1 USRI ZE &1

59 G BREEE RN RIBKEE £, %5 LEHATCEI F IMIZE
o NI MNEEREEL, EEHRS—8
EBfeA R, FEHT A, WEREETKMEE, St
AEn E W IZEE R, EERE NIRRT ERE, BERE
?ﬁﬁﬂﬁﬁﬂéﬁﬁﬁ&.ﬁhMmmiﬁﬂﬁﬁi
H£AFA,

60.FH R A H EFRET LU 2B etk ., & EREHITCH AL
B, EERASHETBNAIE, AR ={EftIEEsAREFIE
05 TAE, F1ENS 2EEF0RE = #AT

61.20B 3k HARZEEM, ARREFHICHEIESLE,

62 A AERLETIAE L, FEREQRMER,
BEBEZRABXEE,

634G ARZEE £, FHEEE—RHIER,

64. 5% REMRMARFAABKEE, BHRAELZETIA
R, FREFIBS0EEEMEHEE FFIRHSEEE,

653X HAk R, ISHBMLEINHLAFRBMAE 0
2x1AmmIRFHEE . FEEIFHEREIHRITE,

66.5CA5POMEL | 2 B R4 L, EE S8R F LI H
m§Mm%¢%%%ﬁEEEoﬁﬁ%ﬁ%§§%%m
B

67 BERMAMENE HFREFNEBTRE T,

68.a0EIX H Fleadm, 1B RABREEC A

69. 55 F R LUEEE € T REIFE B m IS ROFHEEIL
il

70 FE B L ER R, B ARG,

M AARNAESREEHEARETEHE,

72 S ERERE TR AR L,

73MER, SBRMEHFSS4, wWERER AR AEE
HTFREEEL, TLAMESXISMMANE R, \EBEE
R, AE3mmAYZES] K EE3mmBLERIRES EE E,

74 RBENES0MHLRE RERIARZE E, FRAANSNHERM (T3l
A3x20mmi %, EILA3x18mmig#% ) , POME &,
M3 B $EIRIE S HE E .

%Il

Template for Fin Tip

27

S EERERIBFERESR, FREGRRESRITEES
BRI E, REEEfH#, RH¥EB LIRTESHRHAE
BEEARE, EEREFHE, (RESHREHS
BEEHR, TEEFBEEHESH)

76.20 B B 12{E3Xx8mmA /X A 1R 44 R 12{EM3% i 3 [E &
RE®, BiAE, RE&H, FHAkIHEB, EEAR
B, RENHARBIRURBERENREE, B85
ERENR %, REBEIERIEWS TI1E,

77 WNERHEF T RIESRE 4

78 WE R EES P HSESIREER, SEHERERBR,

792BETRA, B/\{E2.5x8mmaYIS A itk & e, ¢
MR8 118 T RESE AR EE

80.5 K EIEEE, VORISR AT AN, RTLFE
BLBEMRTENRIESEINMNE, FTEKREMEE R
BIFEIESRAL, RS ERSFFBERBABEEE,

Bl R ERBURKERES, 2RISBIIFGEENX
AEEE PR RE S, LIt A R E S FTEE A R EHIR M
3L AL

QL ERFETHAEEE NN, TRENTEESERABRREEE
BE+HEE,

BWAEFNBREERRETEEETNREE, MFE
SR1k, BEREMAE, FEMBEAREIEZA, EEH
RAURERE SR BKRA B OB A ERETEZFE
%Eoﬁ@*ﬁﬁﬁ,ﬁﬁﬁﬂﬁ#%%§%%§

84 KR EXH, EXHAEIEASLTIAYIEFRIR A,

B EEMBNHME £, BRTSIRIATHUIIEETE
ﬂoéﬁﬁT—$%¢%ﬁ%%EE@%ﬁ%E%E

86. 2 FEEIREHEEM Al REX 4, FFERAXEMMANRA IR
HECHEEEE, REBRES LERGEEESER
e R EALRG, FEMEEEILAMEE, =E
SEILH IR R B

87T HNEITEREE, FTETMICTHREZBHZEBHER,

B8 IGE HFIBERMEERE,

QIR EME R ERE R,

%%ﬁ%@ﬁ&%%%ﬁo%E%ﬁEEWE%%%E%
EéXO

91. 2R E R EHEEIREIL AR,

92 ZEEE R 7T AIE REIKEEHAINEME, ZERME
M3Z2 /- F03x10mmAR %% 45 B AT e SEFE BBl EE =, FFREMR
HIEseEE) , $£5 5 B2x8mmiR ##F0M24E £ /£ sh #4F &
TETKEE, FTEMEIKEFREF@IER,

93.F2ie X AHCERIRA, WEREMIT, BEEABE
?oﬁﬁﬁﬁﬂiﬂﬁﬂﬁmt,#éﬁﬁﬁﬁﬁﬁ
Fo

ME%H%—%%&EW@%%L,%ﬁ%%ﬁﬂ¢ﬁﬁ
BEo

BB —HITEEERIEERFF L, BERERREE,

BREMAMEHINEEMER, ABKMZEBHER, #
RASDBRARABKEEREE, 5. TEMIK
wL,

97 WNEI AT~ B B8 B RY, FERIIZE T/ERF SR FEm
g%%%ﬂ%%oﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬂﬁﬁﬁﬁ

08 FEIRACHE TIERF, BESNIFIERE, BEREMHIET
&, HEFEBE3IXIMmAY B B #4[E E #4

VEFETRET2MHAEIRE,

100. N EFE R ST 2 FTRTREE

101 ABEREMEETSEAE, BEEURAESEMAE
%LMm%Eﬁ%,%%%HWm%ﬁﬁ%EHE
£

102 3 HA EXKTF R EF3x10mmAYIE 521845, WWEEER
IR 2.6mmAg 3L, 3% E FE A 3XT0mmit £5 4R #5 40
4~5mmo,

103 .7+ EARMEALE SE3mmAY 3L LAEC & R B4R AV L FR 4R
o

104 3TEEFLBE S AL, MEMFXTFRE FERHEERE
B, ®EHNEEBHRGERAE,

105 Rt RIERENFZREIL, BRIBILBBEESEX/D, M



Mu-24

) Thunder
loer

) Thunder
loer

PRE-ASSEMBLY NOTES

ISR RS

138, 18%E, 1BE, BEEKRRE R E2x8mmig
o

2. N EA B RENAEIE BT 1AL

SIMBEFTAERE FEMBEEAMIL, AHEETESE

3mm,
ANSEEREDE L, EENEREINRBE L, FEH#
MO T =&,

SATEEMIBEAR R RSIRERAL, MEAERRE £, REED
;@LE@@T%@%E%%&, LERAREERET

Ho

6.20 [ FA A {E2x8 mmay SR # A i Aa HA B B EREE T A

7 £ B RR AR KL B AR FF B U E2XOmMmMEV IR A E T T 5
L, EHEEIIARESEEIHLERIAN, TES

ERHEBIS (10mm ~12mm ) LUSmEsEM . E5
REENURAXTEMBKISFTEEREAGBEAE,

BIEBIMEESHEBHEBETHE L, KIERERE
R EEWEEI MM RIEIL, HEREREDHES
E, REBEBXSEEBEEE, FhiidzeE S TR
HEE RS F, RIS EEEEMES T,

I BBEIREB2 MM EAIL N REEEEIE, FEANEA
BAkIEEBSERE, it EZE, ISKESREAR
e FFRE1.5mmIYERIL, 3FE S E2X5mmER 45

EEEEAE#E £, 2BEEREAEEImMmMEMILIAR
B RIEEAB, FEMAIEAZETE, BELA, EERB
KSR RIE £ 1

103 BSAIO%entE, AT RTINS PRSI,

N aEMR=EEBEFHZER/NERAR L, EEITERESEH
HIFFSANOBEALE

124858 O ERER#ME SBEAME, FHHAE2x5mmiR
IS EHEEE,

13 4B ER QRN N OHTEI M, IR EXERA
F, BB EREAERO L, 1235:ER OB&UR
BARHEZET, #ERABKBERAFEEAER D
=

4B EROMGEREE F, EBEREHRE, ARH
REPTHABXEZEME,

15 2BEH E4EEEEMEE2 MM E LI LG E L6
. BAXRE, SEXE, BEEXE, EEXE, N
B Bk #hEE T IRE T4,

16. 3 HBIRARZE,

17 2BERRERE, FERREILACFRE,

18 ST RN 8, ER B R LTSS BAE,

193TEMEAIE, 2BERIERRMGEIIKE A, &
ERAIRELSER,

03k e R AR B A, ZEETEI.SmmBILFAF A
2X5MmMBY IR A L B FH# R T 26,

1 HE A WS EMBR BT LB, SEigEesE
EREPI L, FTECEFAEPIREIE IS .

VBEBEEMHETERAMAE, 5. LRPNBH A O
BEMN—mE T, MEEESHBHAZ2AU RS

B RE PR

233X HIEE, WEISEEE 2%, RETEREREES
mIERE B EEIES

24 (I HL B REEE MM, 2BERA/NTH#SERDR
g,

VBE2BERBEFERERNKE L, UEFBEILEAHE
0.7mmiy3L, MEMFEHEE, NOMABKISHERE
MAEERE, BEEIEEMERV2EER, UL
SEBEMERE,

26.40[E A #27) E 1 B RS AEENFZ (S B W 285 Eh S &>

27 EEENE RS, B LEIME RSB EH,

28 ATEEFRBGERAL, AU RFEEE RIERE £

29.F1.2x3mmpy B MR #H S EE 2R E ., AiEBH
SRENGEME, REBFENMUSEESTHE LR
XN ILAIE .

30.2BERB1.2SMMAIR AT S RE RIS F, R
i S RE)ENS EEN

MNMEEMFEREMPTEERE, BEBPIREDMIE, 158

26

RE<fg, FA1.2x3mmi B BURHIS EE E

32 B EAENIE T MPIAER H AL EE), MERERER
&M

3&??%%@&,iﬁ&,MWmm%ﬁhMB%RBﬂ
2k,

S4BT EMLS, HXEEEEEMRR L, AEMERE
iR, TRREAE. BERBKHEEEE,

b IkHEEE, Ei&, M2RE, 2x14mmiRit,

36.40 B AR A AN IR RS B AR

T FMREMEAEREEZL, 2RERELREHIL,

3 EBMIRAELMEIMIMMINIL, FERENRIEREEM
REL, @EEuammELREETLUZERE, &
EERARABXKEEME,

393X HEAEARAE, F2x10mmAy B BUR #5838 F T8
B, HEREAERSEE L,

403 R, HERKIEEL, 2BRERTEENMILL
RB|ZERZEFTRE, FTELFTERBXKE

o

AESERAREIEEERLOAME, BEEABXKE

o WRIERAFTTEE, EETEELE, UEERE

JLENAL, FEFEZRALSEImmAIIL, EER22X1I0mm B

RS EE EEEEEE

42%&&@%%%%@#. BESSERABKIGEE—
€,

BAEXGFTEHEIDE—BGETER, TETNERE
1.5mmag3LGar, ME T EA X B R @ EEHEImMmE
ILGL, FALAMRAHT] 2R A4

44 3 BVHEEZEBF IR, RE G IR AE BI3EZ2EBE, FTEERE
AL, FREMANBKISERZEINESEBE, EED
IRELIEZEBEHB T, thiZERI U REBR R aBEEE
ZBRAE, MPBIEFRERE., FEE2BEREEFE
Tmm#Ay3L .

45 F2x10mmay B R A5 K S B B E 7B L, FERM
1%E%rﬁr‘n7lﬁfujﬂ§§¥o HRAFEFREEM=F XSG
& o

46 ITEERG B FNIEZRARIFEBAL, B NG K& B A RN S A
HLREINFE L, BREEFTEABKME, 5.
SEBPBA0, EEHIIFZEETEE,

47 AWRITEE B RERMEERI,

18 5B MBAKTFRE L, RELREE, BEMIEE
BEREAEMAR (AIURBAMELRRE) , ZEAE
KEBEBEEE, RAUBGBEREREZ, URLHE
KFRERE

9.BKkEEE, AHERNAEEALEEZ2MMBIL, B
IX1OmmAYIE SIS e BE F etk S .

50.:;‘5]&5“31@”5[%]?&, wnERBEE M ENZE, BRTFR
] EZ{*O

5188 UIZE E=1T, MRIKHZEAEIENS T1E, £2. 0
RIMHZEREARNZR)EE TR,

52 3 HH UGB smAH, IFHLERIHZEE, MHFEEARS
EfRmEAHEHRHFECERM. F5. BABERE
B, LB MRITHhRHERE,

53.F3x12mmig ## R POME: R i fe S B € EARZE L, ##
BB HATANZT IR E B HATIR S F R RMILAL, &R
FA3x8mmiR #% A0 POMER F #5 H#E 4T 42 5l v & € 7£ fie 88 A
+, mEERHREEIESZEH,

54 LaE WM ZE fedk ( EE3%1F AFutaba S3170) , 2B ER
AEfeREERE AR, EEBEAR —RAILEE
2mm, REMTEEE, FAMEREE., SEAa R
REDfeHE b, $EEEE LHATC, TEEAImmIE R
gi?ﬁﬂ, FHERAE, HRAAELES —@Eft

S55. 7 BB HEATIE B E R M EHEATE 2 E, FAM2URE
B, ZF&ERMARMAEZSEIRERE, POMEE, B
NARHEETFAEL,

56.AVIEEIR M2 BB € = EHIZE, TEEESEARE
F3x10mmaYIR#H, BERARLEEA3X16mmiIRit, £
I ZR B EEE N A 55 BIAZE, BIFSIEISED,

57 3K HHEREE, 2x8mmiZ#HFOM2ME B, £35S EREE 2 3

MRS F A BRI 3 .

4

—_

RECOMMENDED TOOLS & MATERIALS

Adhesives:

Instant setting Cyanoacrylate adhesive (thin CA)
Slow setting Cyanoacrylate adhesive (thick CA)

5 Minute Epoxy (fast)20~30 Minute Epoxy(slow)

You will need two types of adhesives for the Mu-24,
Epoxy and Instant (cyanoacrylate) adhesives. We
recommend that you purchase both 5-minute and 30-
minute epoxy to cut down on assembly time, but you can
get by with only 30-minute epoxy if time is not important.
You will also need a small bottle of both "Thick" and
"Thin" instant CA adhesive.

ITEMS YOU MAY NEED

Tools:

Model Knife, 1/2" MASK Tape, Small & Medium crew-
drivers, Scissors, Long nose Pliers Drill and Drill Bits
0.7,1,1.5 ,2 ,3 mm(1/32”,5/128”, 1/16”, 5/64”, 1/8"),
150~200 Grid Sand Paper, Rat Tail and half- round file,
Fine Felt Tip Pen & Soft Lead Pencil, Reamer, Hex
Wrenches.

Model assembly can be much easier if the proper tools
are used. Therefore, we have included in our checklist
as left, a complete listing of all the tools we used to
assemble our prototype models.

No.AT6078
Remote Glow Plug Extension

R/C System:
6 Channel Heliradioreq'd
GYRO systemreq'd

Helicopter:
Raptor 50 Titan Required

No.1115 - Precision Valve

No.2980
4-cell 3600mAh Battery

TTR4853 - Raptor 50 Titan



PARTS DRAWINGS

@Wer

@mer

PV6120 Fuselage

Ko=)

1114 Exhaust
. Diverter

&

(o
2x5 mm .
inTi Nylon Tie (1
Top Fuselage (1) Screen (1) Wood Screw (30)  Fin Tip (1) ylon Tie (1)
I NN

A T
=

Front Fuselage (1)

Rear Fuselage (1)

Diverter (1)

1177 Silicone
Fuel Line

Bottom Tail Cover (1) C———

Fuel Line (1)

PV6125 Stub Wing

PV6136 Rocket Launcher

3x10 mm
J &y Wood Screw (4)

Missile Upper Lower

®
Rocket
LauncherA(4) Mount(2) Missile (4) Missile (4) 2%x10 mm Self

Stub Wing (L/1,R/1)

— (=

Tapping Screw (24)

Q) e O

Rocket Rocket Rocket
LauncherC (4) LauncherD (4) LauncherE (4)

Pylon Pylon Rocket
Fairing A (2) Fairing B (4) Launcher B (4)
3106 Door Hinge PV6123 Air Vent
= Oil Cooler
1.2x3 mm 5 2 Air Intake (1) Arintake (
Self Tapping = & @
Screw (36) Hinge Tree (3)
Exhaust Exhaust

Pipe A(1)  Pipe B(2)
(o

PV6122 Horizontal Tail 2x5 mm Wood Screw (4)

PV6127 Intergrated Wood Mount

@ PV6121 Cabin Door
= I=l=

3X10 mm

Set Screw (2) Horizontal Tail (2) D%%??E) DLOOO";"(EE)

Plywood (1)
—————u N
Intergrated Wood Mount (1)
PV6134 Drive PV6135 Canopy
Belt
Drive BeltA (2)
Drive Belt B (1) Canopy (1)

PV6126 Decoration Il

B X ¢ v 4

Pitot Airflow Aerial VHF UHF Aerial
Tube (2) Sensor(1) Lead-in(1) Aerial (1) Mast (1)

-~ / { J 4

. Wiper Wiper Aerial Fan (1)
Wiper(2)  viountA(1) MountB (1) Cable (1)
Machine Four Tail Tail Tail Retaining

Gun (1) Barrel (1) SkidA(1) SkidB (1) SkidC (1) Collar(13)

PV6124 Decoration |

>

2x5 mm Camera (1) Radar
Wood Screw (14) Probe (1)
2x8 mm Machine Gun Gyromagnetic

Wood Screw (2)  Turret (1) Compass(1)

4

110.Trail fit the front fuselage in place, decide the
mounting holes( at least 6) then drill 1.5mm(1/16”)
holes. Secure the front fuselage in place with 2x5mm
wood screws.

111.Finally place top fuselage in place, decide eight
mounting holes. Same way to drill 1.5mm(1/16”) holes
and secure with 2x5mm wood screws.

TEST FLIGHT

1.Check the Gyro and make sure the tail pitch works correctly.

2.Try to keep rotor speed at approximately 1700~1800RPM when hovering.
3.Check the helicopter and fuselage to see if any screw loosened after each fight.
4.Trim the elevator when switch on the idle for speed flight if necessary.

25



@Wer

Mu-24

PARTS DRAWINGS

105.Use reamer to drill two holes at the molded lines of
the fin tip, these holes are for the screws on tail
transmission box which contact the fin tip.

106.Use the template at page 27, place the template as
indicated position then use pencil to make marks on
the fin tip. Trim the fin tip along with the marks about
1mm inside then fit to the fuselage. Do this step for
times to get a neat job.

24

107.Finally secure the fin tip in place with eight pieces
2x5mm setscrews.

108.Install the diverter on the muffler with the nylon tie.
Turn about 30-degree to the side fuselage then trial fit
the front fuselage and drill a hole for diverter to go out
the fuselage.

109. Correctly connect the servo wires to the receiver
as shown. Next secure the battery and receiver with
the belt and foam pad(Not included).

PV6130 Nose Wheel Linkage PV6131 Wheel Linkage
[
- - (- 2 3x8 mm
3x8 mm  3x12 mm Socket 2x8 mm 3X3 mm 150mm Pushrod B (1) Socket Screw (1)
Socket Screw (1) Screw (1)  Screw (1) Set Screw (1)
=7 N\ v F -
_— '
64mm Pushrod H (1) 163mm Pushrod A (1) Pushrod C (2) 70mm Pushrod D (1) 102mm Pushrod E (1)
® g -
< @ P O M2 Nut (6) POM 3x12 mm Socket
Standoff POM 10mm Standoff 5, 1) u Washer (2) Screw (1)
Post (1) Washer (2) Ball (1) 5
= J 4
P & CEX Rib (2) EZ 3X3 mm
® Connector (3 Set Screw (3)
Ball End (2) EZ Control
Connector (1) Lever (1) M2Nut(4)
ﬁ (o) )
00 Standoff
PV6129 Retract Wheel Horn (1) Wheel Door (L/1,R/1) Post (1)
© e Dot
3x3 mm M2 2x14 mm 3x10 mm Sink PV6132 Tail Linkage
SetScrew (3) Nut(16) Screw (16) Head Screw (4)
- @ 145mm Pushrod F (1) 555mm Pushrod G (1)
3x16 mm Sink Inner Wheel Outer Wheel -
Head Screw (8)  Hub (3) Hub (3)  vre () 4 y & -
M3 Ball 10mm 2x8 mm _ 3x10mm Self
o 2 . @ Washer (2) Egnpg (4) Ball (1) Screw (2) Tapping Screw (1)
S @
Sleeve (3) Wazr?el\n/'l(3) Collar (3) Retract (3) Ball A. M2 l(\?t 3
Bearing (1) %/ ut(3)
L & = & Bell Crank (1) Dol Crank o
Nose Landing Gear (1) Main Landing Gear (L/1,R/1) Collar (1) ount (1) Ball (2)
PV6088 Bearing PV6080 Shaft Set PV6081 Pulley Set
Support .
Shim Bearing Metel .
Washer (2) Support (2) Shaft (L/1)  Shaft(M/1) Shaft(S/1) Pulley (4) Flange (2) Flange (1) Pin (4)
PV6128 Side PV6090 Lock Collar || PV6091 Bearing PV6092 B.S. Post
Window ] Block
0 o . e e 258
Lock 3x3 mm Bearing ) 2 2.5x8mm
Side Window (F/4,B/4) Collar (2) Set Screw (4) Block (2) ') POStC(z) POStD(z) Screw (8)

PV6133 Retaining Set PV6077 Rear B.B Frame PV6089 Tail Drive
- o - = Bevel Gear
3X8 mm M3 Washer (6) Doubler (4) M3 Locknut(4) RearB.BFrame (2) H
Socket Screw (2) - — © >
1 M3 Locknut (8) PostB (2) M3 Washer (24)  SpacerRing (1) Pin(2) Bevel Gear (2)
3X10 mm 9 & (= L
Socket Screw (4) 3x8mm Socket 3x45mm Socket .
POMWasher (4) | | Standoff (8) “grew (12) Screw (4) PV6095 Tail Case
(- = Adaptor
3X18 mm PostA (2
Socket Screw (2) ) PV6093 Support Mount _ — @
(o G M3 Locknut (2) u 1SgafgrzR(i)ng
3X20 mm Body Retainer Support 3x10mm © Pipe (1) ( thic.kne.ssr)nm
Socket Screw (2) (L/I1,R/1) Mount (1) ~ Socket Screw (2) M3 washer (2)

5



PARTS CHECK LIST

@Wer

i

118

G

= .6@o90
— Qo0
:'_l ‘ -{ &‘ P e
% oz
= — — & [ ] i ° 0 °
= mg; r;nw@@a THIE XY
_'—L__'_“ '.c_'u. sossse
Sk IIIN " P s s =
Kit Contents
ﬂ:uselage Tail Linkage Linkage Hardware
Top Fuselage (1) Ball (2) 163mm Pushrod A (1) Shaft (L/1)
Front Fuselage (1) 10mm Ball (1) 150mm Pushrod B (1) Shaft (M/1)
Rear Fuse'lage (1) Ball End (_4) Pushrod C (2) Shaft (S/1)
Bpttqm Tail Cover (1) Ball Bearing (1) 70mm Pushrod D ( Pin (6)
Fin Tipr (1) Collar (1) 102mm Pushrod E Bearing Support (2)
Screen (1) Bell Crank (1) Bearing Block (2)

Bell Crank Mount (1)
M2 Nut (3)

M3 Washer (2)

2x8 mm Screw (2)

Exhaust Diverter

Nylon Tie (1)

Diverter (1)

Silicone Fuel Line

FuelLine (1) Body Retainer(L/1,R/1)

Door Hinge PostA (2)

1.2x3 mm Self Tapping Screw (36) Pom Washer (4)

Hinge Tree (3) M3 Locknut (8)

Horizontal Tail M3 Washer (6)

3X10 mm Set Screw (2) 3X8 mm Socket Screw (2

Horizontal Tail (2) 3X10 mm Socket Screw (
(
(

Retaining Set

)

4)
2)
2)

Air Vent 3X18 mm Socket Screw
Oil Cooler Air Intake (1) 3X20 mm Socket Screw
Air Intake (2)

Exhaust Pipe A (1)
Exhaust Pipe B (2)

2x5 mm Wood Screw (48)

Retract
Inner Wheel Hub (3)
Outer Wheel Hub (3)

Cabin Door g)l/é:\sg)(s)

Upper Door (2)

Lower Door (2) ggl?gy\(/g)Sher (3)
Retract (3)

Rocket Launcher
Missile Mount (2)
Upper Missile (4)
Lower Missile (4)

Nose Landing Gear (1)
Main Landing Gear (L/1,R/1)
M2 Nut (16)

2x14 mm Screw (16)

Rocket LauncherA (4) 3x3 mm Set Screw (3)
RocketLauncher B (4) 3x10 mm Sink Head Screw (4)
Rocket Launcher C (4) 3x16 mm Sink Head Screw (8)
Rocket Launcher D (4)

Rocket Launcher E (4) Stub Wing

3x10 mm Wood Screw (4) Stub Wing (L/1,R/1)

2x10 mm Self Tapping Screw (24) py|on Fairing A (2)
Pylon Fairing B (4)
Drive Belt

Drive BeltA(2)
Qrive Belt B (1)

Canopy
Canopy (1)

555mm Pushrod G
64mm Pushrod H (1
2x8 mm Screw (1)
3X3 mm Set Screw (4)

1)

(1)
145mm Pushrod F (1)

()1)

3x10 mm Self Tapping Screw (1) 3x8 mm Socket Screw (2)
3x12 mm Socket Screw (2)

M2 Nut (10)

POM Washer (4)

EZ Connector (4)
Standoff Post (2)
10mm Standoff Ball (1)
Ball (1)

Ball End (2)

Control Lever (1)
CFKRIib (2)

Wheel Horn (1)
Wheel Door (L/1,R/1)

Decorationlll
Pitot Tube (2)
Airflow Sensor (1)
Aerial Lead-in (1)
VHF Aerial (1)

UHF Aerial Mast (1)
Wiper (2)

Wiper MountA (1)
Wiper Mount B (1)
Aerial Cable (1)
Fan (1)

Machine Gun (1)
Four Barrel (1)

Tail SkidA(1)

Tail Skid B (1)

Tail Skid C (1)
Retaining Collar (13)

Side Window
Side Window (F/4,B/4)

Pulley (4)

Flange (2)

Metel Flange (1)
Pipe (1)

Lock Collar (2)
Support Mount (1)
Bevel Gear (2)
Spacer Ring (1.8,1.9,
2.0mm thickness)
Spacer Ring (1)
Rear B.B Frame (2)
Doubler (4)
Standoff (8)

PostB (2)

Post C (2)

Post D (2)

Shim Washer (2)
M3 Washer (26)
M3 Locknut (6)
2.5x8mm Screw (8)
3x3 mm Set Screw (4)

3x8mm Socket Screw (12)
3x10mmSocket Screw (2)
3x45mm Socket Screw (4)

Decoration |
Camera (1)

Radar Probe (1)
Machine Gun Turret (1)

Gyromagnetic Compass(1)
2x8 mm Wood Screw (2)

Intergrated Wood Mount

Plywood (1)

Intergrated Wood Mount (1)

@W@f

/

98.Check the action of the wheel doors if they are
works fine with retract. Adjust the pushrod to reach
this setting. Secure the 3x3mm set screws when
satisfied.

99.This photo shows the wheel doors are will closed.

100.This photo shows the retract and the wheel doors
are will opened.

101.Trail fit the tail cover in place, trim it if necessary.
Decide the mounting position then drill 1.5mm(1/16”)
pilot holes. Next secure the tail cover in place with
2x5mm wood screws at least 6 pieces.

102.Locate two horizontal tail halves and 3x10mm
setscrews. Drill 2.6mm holes in the middle position of
the tail root as shown. Screw in the 3x10mm setscrew
and leave about 5~6mm outside the tail.

103.Drill 3mm( 1/8”) hole at the tail fuselage well so it
will accommodate to the setscrew on the horizontal tail
halves.

104.Sand the glue area then epoxy the two halves in
place, make sure the tail halves are even and
perpendicular to the vertical tail and same angle to the
stab wing if you see from the rear.



@Wer

91.Drill the pushrod exit hole at the tail end.

92.Install the ball bearing and collar in the Bell Crank
next secure the bell crank on the Bell Crank Mount with
two M3 washers and 3x10 self tapping screw. Make
sure bell crank moves freely. Next install the two balls
on the bell crank with 2x8mm screw and M2 nuts. Two
balls are on the different sides as shown.

93.Remove the two screws on post C then install the
bell crank on the bearing support as shown. Now you
can secure the bearing support firmly in place. Do not
forget to apply Loctite. Next assemble the pushrods
and snap onto the balls on bell crank.

94.Snap on the pushrod ball end on the rudder servo.
Adjust it at the servo neutral position.

22

95.Snap on the pushrod ball end on the tail blade pitch
control level. Adjust tail pitch as you test flight the Titan.

96.0nce satisfied with all set up and rear belt tension,
apply the thick CA to secure the ring and pipe in place
and apply enough epoxy to fix the pipe in place from
the inside of the tail. Note: do not apply any glue on the
belt.

97.Check the retract gear make sure the wire and
wheel are not contact the fuselage when it works. Trim
it if necessary. Now you can install the wheel door
pushrod(D,E), insert the Z-bent end of the pushrod to
the hole then connect to the wheel horn. Do the same
on the other door.

@Wer

Mu-24

1.Locate the Machine Gun, Four-Barrel, Gun Turret,
Turret Base, 2x8mm wood screws (2pcs ) as shown.

2.Trim the Gun Turret along with the molded line.

3.Drill two pilot holes on the Turret as indicated
position then enlarge up to 3mm(1/8”) in diameter.

4.Glue the Four-Barrel on the Machine Gun then install
the machine gun in the Turret. Note the orientation that
machine gun opening is facing down.

5.Trial fit the Turret Base in the Gun Turret, slight sand
the contact area to improve the adhesion. Then epoxy
the base in the turret. You may need to sand the base to
make sure itis level with the rim.

6.Secure the Machine Gun assembly onto the nose
bottom of the front fuselage with two 2x8mm wood
screws.



@Wer

7.Trim the Camera and trial fit to the position, secure it
in place with four 2x5mm wood screws. Trim the pre-
drilled hole and trail fit the Radar brace in the hole.
Sand the glue area of Radar brace (at least 10~12mm
suggested) to increase the adhesion. Apply enough
epoxy from the inside of front fuselage at the area to
secure the Radar in place properly.

8.Trim the canopy and trial fit it in place. Locate a
molded dot then drill 2mm hole on the canopy for the
airflow sensor. Install the airflow sensor in place and
secure with a collar by CA instant glue. Make sure
airflow sensor is level with the fuselage when canopy is
on the fuselage.

9.Install two Pitot Tubes by drilling 2mm holes then
insert the pitot tube in place and secure it with collars
by CA instant glue. Drill mounting holes on the canopy
and fuselage with 1.5mm drill bit then secure the
canopy with six 2x5mm wood screws. Drill Tmm holes
for the wiper mount Aand B. Note the Wiper Mount A is
installed on the lower windshield of the canopy and the
mount B is on the upper windshield. CA the wipers in
place.

10.Locate a Oil Cooler Air Intake, carefully cut away
the middle portion with hobby knife.

11.CA the plywood Ring on the plastic Fan first then
glue the fan assembly in the Oil Cooler. Slightly sand
the glue area of these parts before gluing.

12.Trail fit the Air Intake assembly on the top fuselage.
Next drill 1.5mm holes then secure it in place with four
2x5mm wood screws.

@Wer

Mu-24

84.Remove the old post and thread old setscrew in the
new postA.

85.Place the top fuselage in position and check if
swash plate contacts the top fuselage. If yes then you
need to adjust retainer in next step to keep swash plate
in the middle.

86.Install the new posts on the mechanism. Next
secure the body retainer with 3x8mm socket screw
then make marks on top fuselage. Adjust the retainer
just contact the fuselage then make marks at the
retainer mounting holes. Drill holes on the marks you
drew then secure the retainer in place with two
3x10mm socket screws. Do the same on the other side.

21

. i

87.Sand the pipe so it can enhance the adhesion. Do
not glue the ring until step 96.

88.Thread the belt through the pipe as well as the
spacerringin place.

89.Trail fit the tail case in place as photo shown.

90.Exam the belt tension from the bottom. Change
different thickness of the ring if belt tension is not good
enough.



@Wer

@Wcr

78.Install the dual pulleys as shown. Locate the
Bearing Support and shim washers.

79.The photo shows the structure and how to assemble
the posts (C, D) on the bearing support. ( The photo
shown without bearing) You will have to finish the step
81 before assembling the posts.

80.Remove the main rotor head before doing this step.
Carefully slide the mechanism into the fuselage and
trial fit in the place. You will need do this step couple
times and try to locate the right position. Sand the
wood mount and contact area of fuselage but do not
glue at this moment until finish the step 83.

20

81.Move the mechanism all the way in then try to get
the long belt. Referto step 79 and assemble the pulley
with the belt in the bearing support. Before securing
the bearing support in place you will need trim four
holes on the tail at the molded line. These holes are for
screw drivers to go through to secure the screws.

82.Temporally secure bearing support all the way to
the front in place. This step is very important before
you glue the integrated wood mountin place.

83.Move the wood mount forward as you can to get
good tension of the long belt. Make marks then remove
the bearing support. Now you can glue the integrated
wood mount in place. This way is to ensure once long
belt is extended then you still have room to adjust the
tension at the bearing support. Once cured, temporally
secure the bearing support and adjust the belt at good
tension.

13.Carefully cut slots on the Air Intake along the
molded lines. Locate the two big plywood rings then
trail fit in the air intake. Trim the ring and fit it in the air
intake so the ring is level with the rim. Next glue the
ring in place with instant CA glue.

16.Locate plywood parts as photo illustrated.

|

14.Glue the air intake assemblies on the top fuselage
in place. Next locate the exhaust pipes and use the
same way to fit them in place then secure the pipes in
place with epoxy. Note the pipes are toward down
when gluing.

17.Trail fit the plywood parts then glue them together
firmly as shown. Note the orientation of the bulkhead.

15.Install the scale fittings on tail fuselage includes
Aerial Lean-in, VHF Aerial, UHF Aerial Mast and Aerial
Cable. Drill 2mm holes at the proper position then
secure the fittings firmly with collars as shown. Then
glue themin place.

18.Slightly Sand off the black burn area of the
bulkheads then trail fit the tail bulkhead assembly in
the fuselage.



Mu-24

@Wer

19.Positioned behind the side opening of the tail
fuselage. Slightly sand the glue area to increase the
adhesion then epoxy the bulkhead assembly in place
as shown. Epoxy the metal screen in place from the
inside of the side fuselage.

20.Locate the Gryomagnetic Compass vacuum part,
then drill 1.5mm holes at the four corners then secure
the compass in place with four 2x5mm wood screws.

10

21.Locate the side windows, note there are four pieces
with wider flange for front cabin door. Trail fit the
windows in the place then slightly sand the flange, glue
area on the fuselage and side door to increase the
adhesion.

22 .Epoxy the windows in place firmly. Note the front
windows with wider flange should be toward down as
shown. Trim away the flange where might contact the
magnet.

e
b7

23.Locate the Door Hinge tree, remove the hinges from
the tree and trim the flashing of the hinges. Assemble
the hinge together as shown. Note the orientation and
make sure each hinge moves freely after assembly.

@W@t

72.Install the gear/pulley on the Rear Bearing Frame.

73.Install rear frame on the Titan with furnished the
aluminum doublers, standoff. Do not secure at this
moment. You will need four 3x45mm socket screws,

eight standoffs, eight M3 washers and four M3 locknuts.

74.Trail fit the Titan 50 mechanism on the integrated
wood mount, secure the mechanism with Socket
Screws( 3x20mm for the front holes, 3x18mm for the
rear holes) , POM washers and M3 Locknuts.

75.Suggested to use the muffler(PV0109) which comes
with Titan, if user use other brand muffler then the
muffler may contact the fuselage or wood mount, even
contact the servos. Remove the muffler and install the
muffler reversely. Well connect the pressure tube to
the fuel tank. (Titan SE includes a black muffler which
will contract the servo and need to replace a silver one)

76.Install the long belt, bearing block, bevel gears,
pulley and post B as shown. You will need twelve
3x8mm socket screws, twelve M3 washers. Try to move
backward of the frame when securing the rear frame so
the short belt has good tension. Test driven the belt and
make sure the gear works smoothly.

77.Locate the rest pulley parts includes two pulley, one
AL. flange, 2 pins and short shaft.



@Wer

66.Install the POM washer then the wheel on the wire.
Secure the wheel with wheel collar and 3x3mm
setscrew. Same procedure on the other two wheels.

69.Install the bevel gear on the long shaft with the pin.

67.Remove the tail boom and old belt. Install the new
short belt as shown.

70.Next install the bearing block, note the orientation.
Insert a collar then the pulley. Insert the pin on pulley,
make sure pulley and pulley flange join together then
secure the collar with 3x3mm setscrew.

@Wer

Mu-24

24.You will need to trim the area where is going to
install the hinge. Look into the photo and use small flat
file to do the Cut-out.

25.Place hinges in place and use the hole on hinge as
the drill guide to drill 0.7mm( 1/32”)holes. Carefully
apply CA the hinge in place for easy assembly. Make
sure the hinges are aligned. You may need to seep
lubricant oil in the hinge pivot so two hinge halves will
not be glued together.

68.Locate all the transmission bevel gear, pulleys,
shafts, pin, bearing blocks and stop collars as shown.

71.Same way to install the bevel gear and pulley on
shaft(middle length).

18

26.Do the “Cut-out” along the molded line for retract
gear on the bottom fuselage. A half-round file will help
on doing this. Do the same way on the other retract
gear area.

/

NS

27.Locate the wheel door then trim along the molded
line. Trail fit them to the fuselage bottom and trim the
door if necessary.

28.CAthe Carbon Fiber Rib to reinforce the wheel door.
Sand the glue area before you apply the CA. Note the
orientation of the CFK rib and the rib end must be
located away from the hinge line 5mm(3/16”).

29.Secure the hinges on the fuselage with 1.2x3mm
self tapping screws. Next place the wheel door in the
position so you can use the hinge as the guide to
determine the “Cut-out” and mounting holes.

1"



@Wer

30.Trim two “ Cut-outs” and drill the pilot hole for the
wheel door. Secure the wheel door on the fuselage
with two 1.2x3mm self tapping screws. Make sure the
wheel door works freely. Do the same procedure on
the other wheel door.

31.Same way to install the hinges on the fuselage and
side doors. Make sure the side doors fit to the position.
Do the “cut-outs” for hinges both on the fuselage and

side door then secure the hinges with 1.2x3mm self

tapping screws.

32.Make sure the side doors works freely and the
magnets could keep the door close firmly. If the door is
not close firmly then you will need to adjust or trim the
side door. Do the same procedure on the other side
doors.

33.Locate the tail bulkhead, Support Mount, 3x10mm
Socket Screws, M3 Locknut and washers as shown.

34.Sand the area as shown. Secure the support mount
on the tail bulkhead with the socket screws, washers
and locknuts. Next trial fit in the place as shown.
Epoxy the support mountin place. Note the orientation
and sand the glue area before applying the epoxy.

35.Locate the Bottom Tail Cover, Tail Skids, one M2
Nut and one 2x14mm screw.

12

@Wer

60.Same way to adjust the upper retract servo. Link
retract first with pushrod C then the wheel horn with
pushrod B . We will install the wheel door pushrod and
adjust them later. Make sure three retracts work
simultaneously.

63.Turn over the integrated wood mount then glue the
other piece of bottom frame as shown.

(J(

(R BP @ GOTES

61.Locate the plywood parts as shown, this step is
going to do the rudder servo frame.

64.Finally glue the servo tray in place. Install the
rudder servo in the servo tray and secure with the
servo plate and the screws which comes with Titan.

aQ &

[I1]] eevce-

62.Trail fit the two side frames to the integrated wood
mount then the bulkheads and bottom frame as shown.
Glue them in place when satisfied either with epoxy or
thick CA.

17

65.Locate the wheel parts as shown. Install the hub in
the tire with 2x14mm screws and M2 nuts. Insert the
sleeve in the hub.



@Wer

54.Install the retract servo( suggested Futaba S3170G),

use the grommets, eyelet and wood screws to secure
the servo in place. Note the orientation of the servo
output shaft. Install the EZ connector on the servo horn,
you may need to enlarge the hole on the servo horn to
2mm in diameter then secure with two M2 nuts. Attach
the horn to the servo and connect the pushrod C.
Temporally secure the pushrod A with 3x3mm setscrew.
We will adjust it the linkage later. Same way to install
the other servo.

55.Install the EZ connectors on the Wheel Horn with
M2 nuts. Next similar way to install the nose gear
control level, secure the wheel horn on standoff post
with POM washers and socket screws.

56.Now you can secure the three retracts in place with
sink screws. There are two different size sink screws,
for lower wood mount use the 3x10mm; for higher wood
mount use the 3x16mm. The connector of main retract
may very close to the plywood, trim it if the connector
contacts.

16

! 82mm(3-1/2\

57 .Locate the Ball, 2x8mm screw and M2 Nut then
install the ball on the nose gear lever at the left outmost
hole. Locate the Standoff Ball and M2 Nut then install
the standoff ball on the retract connector. Note the
connector orientation as photo shown. Locate the Ball
Ends and 64mm pushrod H, thread in the ball ends at
the pushrod two ends and adjust the two ball end is
about 82mm( 3-1/4") of two ball end center.

58.You will need a Y horn to connect two retract servo
wire. Connect to receiver CH Aux 1 and set up Aux 1
with the retract function and choose a tackle switch to
control retract in your transmitter.

59.Snap on the ball ended pushrod H. Next install the
main retract gear pushrod C. Thread the Z bent end to
the connector of the retract first then the servo horn.
Note the pushrod orientation. Adjust the bottom retract
servo in the photo, first check the main gear retract and
you may adjust the link of retract to reach a good
connection without binding Next check the nose gear
retract, either adjust the pushrod A near the servo or
the ball end pushrod H. Once satisfied secure the
pushrod with 3x3mm setscrews.

@Wer

e e

36.Assemble the Tail Skid as shown, secure the skids
with 2x14mm screws and M2 nut.

39.Locate the Missile halves, secure the upper and
lower halves together with three 2x10mm self tapping
screws. CAthe missiles on the missile mount.

88mm(3-1/2")

28mm(1-3/32”) ( Jﬂ
-~ L

35mm(1-3/8”)

t

P

37.Place the tail skid assembly on the tail cover at the
proper position. Make marks for the drilling holes.

40.Locate the Pylon Fairings, trial fit to stub wing and
you will need to trim the pylon fairing A make sure
fairings are parallel with each other. Don’t glue at this
mount.

38.Suggest to drill 3mm(1/8”) holes first then trial fit the
skid assembly on the cover. Due to the skids are not
vertical, you may need to trim the front two holes as the
ellipse for easy access. Apply enough amount of epoxy
on the inside of tail cover to secure the tail gear in
place firmly.

41.Now trail fit the pylon fairing A in the center of the
missile mount then apply CA. Make sure the pylon is
parallel to the missiles and perpendicular to the missile
mount. Use the holes on the missile mount as the
guide and drill Tmm pilot hole on the pylon, secure the
pylon with 2x10mm self tapping screws.



Mu-24

@Wer

e &

42 .Locate the Rocket Launcher parts as shown, trim
and fit each parts before applying the CA glue. Total 4
sets of rocket launchers.

5mm(17)
0mm(1-3/16”) .
Top

Bottom j

43.Draw a center line on the top of rocket launcher, drill
1.5mm(1/16”) holes on the top as indicated. Same way
to draw a center line on the bottom of rocket launcher
but drill 4mm(5/32”) holes on the bottom so the screw
drivers and screw head can go through.

44 Locate the Pylon Fairing B and plywood rib. Trial fit
and sand the glue area of the rib and pylon fairing.
Remove the rib and apply enough amount of epoxy
then glue the rib in place. Make sure the rib is level with
the opening edge of pylon fairing. User may use the
mask tape to circle the pylon fairing, this will help to
keep the fairing clean. After it cured, draw a center line
and drill two 1Tmm (1/32”) pilot holes at the indicated
position.

45.Secure the pylon fairing B on rocket launcher with
two 2x10mm self-tapping screws. A magnetic Phillips
screw driver will help to reach the hole inside the rocket
launcher. Do the same procedure on the other three.

46.Both sand the glue area of Stub Wing and Pylon
Fairing. Trail fit the rocket launcher assemblies and
missile assembly under the stub wing. Take times to
epoxy the pylons and make sure the pylons are parallel
with each other. Note the pylons are not perpendicular
to the stub wing, check the photo of step 40 and glue
the rocket launchers and missiles properly.

47.Sand the stub wing well on the fuselage as well as
the glue area on the stub wing root.

@mer

Mu-24

poe

48.Let the fuselage sit on the table, trail fit both two
stub wings in place. Adjust the two wings are at the
same angle (use some blocks or books to hold the wing
in place) then apply enough epoxy and secure them in
place. Wipe off the excess epoxy. User may use the
mask tape to keep model clean.

51.Place the cover back and make sure it works freely
before you secure the cover.

Note: it will not work freely if the pushrod is not
installed properly.

49.After epoxy cured, drill 2mm holes in the well as
shown. Use short screw driver and secure the stub
wings firmly with pour 3x10mm Wood Screws.

[T

50.Locate three retracts, user needs to change the
pushrod direction of two retracts. Remove the cover
then change the pushrod to the other side.

15

52.Locate the retract gear wires then push the wire all
the way in. Secure the wire with the two setscrews
which are in the shaft of the retract with 2mm hex
wrench. Do not forget to apply Loctite to make sure set
screws will not loose in the flight.

53.Secure the Standoff Post in place with 3x12mm
Socket Screw and POM Washer. Next insert the z bent
end of the nose gear pushrod A to the outmost hole of
the control lever. Finally secure the lever on the post
with 3x8mm Socket Screw and POM Washer. Make
sure control level move freely.



	Ò³Ãæ  1
	Ò³Ãæ  2
	Ò³Ãæ  3
	Ò³Ãæ  4
	Ò³Ãæ  5
	Ò³Ãæ  6
	Ò³Ãæ  7
	Ò³Ãæ  8
	Ò³Ãæ  9
	Ò³Ãæ  10
	Ò³Ãæ  11
	Ò³Ãæ  12
	Ò³Ãæ  13
	Ò³Ãæ  14

